REVISIONS

EO | ReV DESCRIPTION Drawn | APPR
- B Added Bracket & Hardware Items 14-17 (For Picket Mount) 02/52(;|/O8 OQ/DQ'(7:/'08
— | c Revised Items 4 & 5 Was: 6500-260 & 6500-265. Added Item 18. o7 /50‘3'/08 o7/Dd%os

Notes: Unless Otherwise Specified.

ITEM P/N DESCRIPTION QTY
6500-255 Arm Connecting Rod Lower 1
2 6500-420 Sub Assy-Magnet Assy Arm 1
3 2600-720 Sub Assy-Crank Arm Joint 1
4 2600-714 Connecting Rod 1" x 2" x 60" 1
5 2600-054 Spacer 3/40D x 1/2ID x1 1/8L 1
6 6500-270 Bracket L 1
7 2620-030 Washer 1/2 USS 1
8 2615-084 Bolt Hex Head 1/2-13x 2 1/2 1
9 2620-021 Washer 1/2 SAE 2
10 2620-320 Nut Center Lock 1/2-13 1
11 6500-225 Cover-Pivot Gate Bracket 1
12 2905-065 Screw Phillips Head 1/4-20 x 1/2 2
13 6500-220 Cover-Elbow Connector Arm 1
14 6500-272 Bracket Flat Gate Mount 1
15 2615-054 Bolt Hex Head 3/8-16 x 2 4
16 2620-047 Lockwasher 3/8 4
17 2620-405 Nut Hex 3/8-16 4
18 2600-054 Nut Spacer 1/4-20 x 5/8 1
NAME DATE

HE INFORMATION CONTANED NS Do | ol 08/29/07 RIS

Doorking. ANY REPRODUCTON N | CHECKED Main Arm

PART OR AS A WHOLE COMMENTS: Assy

glcl)T(:Ir%Lrl]Tngl-siEP\goRl}]lT;I:EEFRMISSION OF SIZE | DWG. NO. 6500-430 ré/

Scale: None SHEET 1 OF 1




	Sheet1
	Drawing View1


